
No. Unit Qty Unit Description Box Qty # Boxes 
Needed Item No. Torque 

ft - lbs
1 AS REQ'D EA STRUT HS-158-12/HDG 10' 1 AS REQD 407570 -
2 12 EA CHANNEL END CAP MEK RED 50 1 244886 -
3 2 EA MQV-UB-M12 (#304884) 10 1 SPECIAL -
4 2 EA WING NUT MQM-F3/8"-F 25 1 304136 -
5 2 EA HEX HEAD BOLT 3/8" x 1-1/4" SS316 50 1 411788 30
6 4 EA HEX NUT STANDARD 3/8" SS316 100 1 411775 -
7 2 EA WASHER 3/8" SS316 200 1 411780 -
8 6 EA 3/8-16 A 194 HEAVY HEX NUT GR 2-H 1400 1 3509303 19
9 AS REQ'D EA 3/8"-6' HDG ALL THREAD 25 AS REQ'D 3509150 -

10 4 EA BASE PLATE MQZ-F3/8"-F 20 1 304200 -
11 4 EA X-BTW10-24-6 SN12-R 100 1 377076 6
12 2 EA SADDLE NUT MQA-F3/8"-F 25 1 304143 -
13 1 EA U-BOLT VARIES VARIES SPECIAL -


